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WHALER _/ 237 OUTRAGE, OPTIONS L WHALER _/ 23 OR OPTION L b 2s0m0m1va
s Production Year: 1998 Production Year: 1998
Det P/N__ Qty Deser. Det P/N __ Qty Deser.
1 1063155 1 CUSH, LEAN POST PORT 66 1071505 1 BOLSTER, CKPT STBD WHT/GRY
2 1063148 1 CUSH, LEAN POST STBD 67 1071471 1 BOLSTER, BOW PORT WHT/GRY
3 1010107 12 SCR, MACH#10-32 X 1.25" PFH 68 1071489 1 BOLSTER, BOW STBD WHT/GRY
4 0152918 12 WASHER, FLAT#10 69 1071513 1 BOLSTER, BOW CTR WHT/GRY
5 0152744 12 NUT, HEX NYLON LOCK#10-32 70 0189365 8 WASHER, FLAT#1/4”
6 1010362 11 SCR, TAP#BA X 1/2" PFH 71 1008929 8 STAR, WASHER#1/4"
7 1062728 1 LD, HDPE LEAN POST 72 0152645 8  NUT, HEX#1/4-20
8 1008713 1 SCR, MACH#B*ZZ X 1" PTH 73 1079607 1 FRAME, T-TOP BRUSHED ALUM
9 0152800 1 WSAHER, FLAT #8 74 1008580 12 SCR, MACH, 1/4720 X 1" PPH
10 1009927 1 NUT, LOCK#8-32 75 1009786 12 NUT, LOCK#1/4-20
11 1091578 1 CLIP, LADDER WHT 76 1009950 4 SCR, MACH#1/4-20 X 17 PFH
121035286 2 HOLD, ROD FLUSH MNT 77 0152538 4 NUT, ACORN#1/4-20
13 0151548 6 SCR, MACH#10-24 X 17 POH 78 1073279 1 DOOR, HDPE/PLEX T-TOP BOX
14 0152818 6  WASHER, FLAT #10 79 1008424 18 SCR, MACH#10-24 X 1.25" POH
15 1007772 6 NUT, LOCK #10 80 0152918 18 WASHER, FLAT#10
16 1073856 1 CUSH, B/R W/HDWR WHT 81 0152629 18 NUT, LOCK#10-24
17 1062728 1 FRAME, LEANPOST GRAB RAIL 82 1041268 1 LIGHT, DOME FLUSH PLAS
18 1010628 4 SCR, TAP#14A X 3" PPH 83 1008655 4 SCR, TAP#10-24 X 1/2" PPH
19 1008697 6 SCR, TAP#14A X 1.5" PPH 84 1122563 1 LIGHT, NAV MASTHD COMBO VERT
20 1008580 6 SCR, MACH#1/4-20 X 17 PPH 85 1008424 2 SCR, MACH#10-24 X 1.25" POH
21 0152926 6 WASHER, FLAT#1/4" 86 1079615 1 OUTRIGGERS, TOP GUN POLES
22 1009786 6 NUT, LOCK#1/4-20 87 1034834 1 ROLLER, ANCHOR BOW
23 1016435 1 COOLER, 94QT WHT 88 1008598 4 SCR, MACH#10-24 X 1.5” PPH
24 1043181 2 HOOK, PLAS COOLER 1/8" WHT 89 0189365 4 WASHER, FENDER 1/4” X 1.25”
25 1039528 2 CORD, SHOCK BUNGE 3/8" BLK 90 1007756 4 NUT, ACORN
26 0995118 2 DRAIN, CKPT W/SCREEN 91 1008622 4 SCR, MACH#1/4-20 X 3" PPH
27 1076983 2 END PLATE, FISHWELL 92 1106764 1 CHAFE PLT, ANCHOR ROLLER
28 1008739 5 SCR, TAP#10A X 1" PTH
29 1031749 2 VALVE, CHECK 1.5" BOSWORTH
30 1037027 1 TEE, PVC 1.5" X 1.5" X 1.5” BARB
31 1110808 1 PUMP, HEAD WASTE DIAPHRAM 12V
32 1008747 4 SCR, TAP#10A X 1.57 PTH
33 0628281 1 THRU-HULL, PLAS 2" SCUP W/FLAP
34 1039726 1 ZINC, TRIM TAB BRICK
35 1010586 4 SCR, MACH#1/4-20 X 1/2" PPH
36 1009786 4 NUT, LOCK#1/4-20
37 1008697 7 SCR, TAP#14A X 1.5" PTH
38 0504969 1 PUMP, FRESH WATER 2.8GFM
39 1008689 4 SCR, TAPH14A X 1" PPH
40 0172551 2 ELB, ACETAL 1/2" MPT X 1/2" FPT
41 0158501 2 NUT/RING/CONE, ACETAL 1/2"TH
42 0995530 1 TAILPIECEMAR 1/2" MPT X 5/8" BA
43 1077890 1 TANK, WATER 9GAL SHOWER
44 1057454 1 DECK PLT, WTR CHR W/VENT 45DEG
45 1058858 1 WASHDOWN/SPRAY, VERT WHT
46 1010552 3 SCR, TAP#10A X 3/4” POH
47 1030105 1 WEBBING, STRAP NYLON 1"
48 1008739 4 SCR, TAP#10A X 1" PTH
49 0189365 4 WASHER, FENDER 1/4" X 1.25"
50 0130708 1 HEAD, PORT SANI POTTI SLVR PLT
51 0291757 2 DECK PLATE, WASTE
52 0151548 4 SCR, MACH#10-24 X 1.5" POH
53 0152918 4 WASHER, FLAT #10
54 1007772 4 NUT, LOCK#10-24
55 0522599 2 KEY, DECK PLATE
56 0859157 1 VENT, FUEL TANK 3/4”
57 1016153 1 ACCESS PLATE, TWIST-0UT 5"
58 0189415 1 RVI, POP/BLIND#3/16 X 5/8"
59 0134841 1 PUMP, HEAD SYS MACERATOR
60 1008689 4 SCR, TAP#14A X 17 PPH
61 0141515 1 ELB, PVC 1.5" FPT X 1.5 BARB 90DEG
62 1132208 1 VAL, MAR W/1" THRU-HUL/BARB 90DEG
63 1071463 1 CUSH, BOW WHT/GRY
64 0203786 5 SNAP STUD, #8 X 3/8"
65 1071497 1 BOLSTER, CKPT PORT WHT/GRY
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